DESPIECE
MOTOR DIESEL

GENERADOR
KAMA MAQVER YANMAR

y N
MAQUINARIA AGRICOLAJ

BLASCO S.L.

v



http://agricolablasco.com/contacto.html�

2-1 F{FEFX CYLINDER BLOCK ASSEMBLY <1>

170 /178 /186

170

=B




2-1 HI4EEA L CYLINDER BLOCK ASSEMBLY<1>

e S Code g Description #E Qly
ltem| 170 | 178 [ 186 170 [ 178 | 186 | 170 [ 178 | 186 | 170 [ 178 | 186
1 7001017 e M?E Drain F"Ug 1
2 7001100 el E Drain Plug Seal - 1
YF304508 YF355010 P B AP Oliseal 1
S030x45x8 [SGSS:EUMU SEA0AARE SE3ae6010
4 | 7001001 7801001 8601001 HLIE ~ Cylinder Block 1
5 7011200 EE Eggiﬁt} BRI Fuel Controller Assy. 1 =
6 OM24024 OV A [E24x2. 4 O-Ring24x2.4 2 il
7 | 7001002 | 7801002 R Oll Gauge 2
8 ZCB7941/8 FEGhARTI41/8 Needle Bearing 7941/8 2
9 7001012 AR EEREE (%> | Fuel Pump Stud (Short) 1
10 7001011 WM EEREE (&) | Fuel Pump Stud (Long) 2
11 7001201 MFhEEE Fuel Pump Gasket When Necessary
12 7001203 WOHEEE B Seal Gasket
13 7001202 Wt S 3R T SR Seal Plate 1
14 LMB06 Pt 4  Flange Nut M6 ol
15 7001009 At R Retainer 3
16 PDO8 TEEn[E)8 Washer 8 1
17 LSA08012 7 AiEkNex12 Bolt M8x12 1
18 ZCB7941/15 JEEH 7941 /15 Needle Bearing 7941/15 1
19 7001022 seEhi FLEEE Starter Seat Cover 1
20 TD10 W o0 Sping Wasker 10 D
21 LSA10016 IR M10x16 Bolt M10x16 _ 1
22 | 7001003 7801003 | 8601003| RELz=gH (55 Cylinder Head Stud(Short) 1
23 | 7001007 = 7801007 | 8601007 e A Cylinder Head Nut Washer 2
24 | 7001005 7801005 | 8601005 SEIZMEE (51 Cylinder Head Nut(Shert) 4
25 | 7001013 = 7801013 | 8601013, HEE Cylinder Head Gasket 2
26 | 7001006 | 7801006 | 8601006 SEIEEE () Cylinder Head Nut(Long) 1
27 | 7001004 7801004 | 8601004| SEIZIRE () Cylinder Head Stud(Long) 2
28 | 7001008 @ 7801008 | 8601008 HiE Seal Ring 2
29 LSB06014 7 Z IR HEMG x4 Flange Bolt M6x14 1
30 | 7001018 7801018 | 8601018 SIRR Air Cover e
31| — | 7801602 | — 51 AR 1 25 Gollar T
Al 7801603 fRERE Shock Absorber Seat | 1
33— | PDBO6 | PDAOS "‘"'|;t:un5 Jamg ___,_.-—---""'Washera Washeré| _— | 1 1
gal —— |[7soient | — T Emnh | fmesmswal | | =
35| 7001015 7801015 | 8601 015_ A Crank Case Gasket 1
ol Ball Bearing
Sl i e e e e | 6206 | 6207 | 6205 | 6206 | 6207 :
37 | 7001014 = 7801014 | 8601014 EihiR Main Bearing 1
38 - XA08012 4 B8x12 Pin 8x12 1
39 | 7001016 7801016 | 8601016 e Crank Case Cover 2
40 |YF254210 | YF304510 |YF355010 FA Of Sea| L
SG25x42x 10 |SG30x45x 10| S635x00x 10 SG25x42x1U SGGUx#ax]CI S0635x50x10 ‘|

sl




2-1 ¥{EEFY CYLINDER BLOCK ASSEMBLY <2>

170

178 / 186




2-1 #L{&KE B CYLINDER BLOCK ASSEMBLY<2>

=) %= Code €= Description HE Q'ty

tem 170 | 178 | 186 170 = 178 186 | 170 | 178 | 186 | 170 | 178 | 186

= | 1
41 LSA08038 7x BRI MBX38 Bolt M8x38 1 15 16
42 7001019 M7 iR Plug 1
43 TDO8 TpdR g Sping Washer 8 1 15 16
44 PDAODS ey \Washer 8 15 16
45 7001021 IEHE Plug 8 2 3 3
46 | PDADE | - "'/_ __/_,—'-" TG Washer 6 14 | //"'/ /...f"';
47| ™O6 | _— | _— B 6 Sping Washer 6 N =
48 |Lsaos032| _— | 7 FAEAE 632 Bolt M6x32 w | 1 =




2-2 SHEZEAL CYLINDER HEAD ASSEMBLY

178

186

170

FE. 1o



2-2

SAETZ B R CYLINDER HEAD ASSEMBLY

FE #= Code B Description #HEQty
tem 170 178 186 170 | 178 ‘ 185 | 170 178 186 | 170 | 178 186
1 | 7002014 | 7802014 = 8602014 e Air Intake Gasket 1 |
o | 7002200 | 7802200 8602200 AT Cylinder Head Assy. 1
| 3 | 7002003 | 7802003 | 8602003 BT Intake Valve 1 gl
4 7002004 | 7802004 | 8602004 HSI Exhaust Valve 1
5 | 7002015 | 7802015 = 8602015 R Silencer Gasket 1
6 XA04008 8 4x8 Pin 4x8 1 |
7 7002007 8602007 SITnERE Valve Spring Washer 2
5 | 7002005 7802005 | 8602005 (s Valve Spring 2 "
| g | 7002002 | 7802002 8602002 S Spring Retainer 2
10 7002100 | 8602100 SRS R Raocker Arm Assy. 1
11 7002105 S[TAYRET Valve Screw 2
12 LMAOBO75 FNFERE M6x0. 75 Nut M6x0.75 2
13 7002103 8602103 ' HSES Exhaust Rocker Arm 1 =1
14 7002106 8602106 PRI Bolt 1 o |
- T o S Spring Washer :
8 [ 10 8 10
16 PDAD8 PDA10 = el — 1 b
8 ‘ 10 8 C 10
17 7002102 8602102 R Rocker Arm Support 1
18 | 7002101 8602101 HE Rocker Arm Shaft 1 Bl
19| 7002104 8602104 HHIEE Intake Rocker Arm 1
20 | 7002016 | 7802016 | 8602016 S Valve Cap 2 =
21 7002001 7802001 8602001 | S Cotter 4
72 ~ LMBOSG SEIIRE N6 Flang Nut M6 2
23 7002009 S AR Nozzle Retainer 1
24 7002018 fRaEi s Spacer Washer 1 -
25 7002011 Wi Spacer 1 i
26 LZ06050 B ANGX50 Stud AMBX50 2
27 LZ06055 LZ06075 L ! e 2
AMBx55  AMBx75  AMBx55  |AMBX75
28 LSBO6022 S gmEE M6x22 Flange Bolt M6x22 b
29 1208020 WZHE ANBX20 Stud AM8x20 i
30— | |LSBOB02B|  K:IRiE MEx2 Flange BoltMex28 |~ | _— | 1




2-3 SEEE S CYLINDER HEAD BONNET ASSEMBLY

170 /178

186

2-4 FEZEFEMFER PISTON & CONNECTING ROD ASSEMBLY

170/178/186




' 2-3 SEIZEE R CYLINDER HEAD BONNET ASSEMBLY

e "= Code LZFR Description e Qty
ltem| 170 178 186 170 | 178 | 186 | 170 | 178 | 186 | 170 | 178 | 186
1 7003300 8603300 ST m Ak Bonnet Assy. 1
Z 7003001 8603001 | s Cylinder Head Bonnet 1
3 | 7003201 o Bal 1
4 7003202 W 22 FE Breather Assy. 1
5 | 7003203 o Pin 1
6 OM12019 OB O-ing 12x1.9 o
7 7001021 4o pi e Plunger Bx10 1
8 7003003 8603003 AT Bonnet Gasket 1
9 | 7003004 L Decompression Spring 1
10 | 7003100 M4 Decompression ShaftAssy. 1
11 | OM10019 0% B 1019 O-fing 10x1.9 2
12 XA03016 4 3x16 Pin 3x16 1
@ RS0005a LSABEATO Mﬁ:;ﬁﬁﬁﬁ; MEx70 MExEEBOlt M6x70 !
14 7003005 = IRz Plunger 1 L
-1 FEFEIFEIFEB PISTON&CONNECTING ROD ASSEMBLY
FE #% Code £ Description #HEQly
ltemi 479 178 ‘ 186 170 | 178 | 186 | 170 | 178 | 186 | 170 ‘ 178 [ 186
1 700430(7_?5;04300 ? 8604300 - iﬁ%ﬂ\éﬂ. ] Piston Ring Set 1 I
2 | 7004101 | 7804101 8604101 H—ESIR First Piston Ring i
3 | 7004102 | 7804102 £604102 HESE Second Piston Ring 1 e
4 | 7004100 | 7804100 | 8604100 SHIFRE Oil Ring Assy. 1
5 | 7004103 | 7804103 | 8604103 HE Piston | M
6 7004104 | 7804104 | 8604104 HEE Piston Pin 1
7 | paB1e | DaB2{ | DAB23 |— HE Sl |
19 ‘ 21 ‘ 23 19 21 | 28
8 | 7004200 | 7804200 | 8604200 EAFLR A | Connecting Roa Assy. 1 w
9 | 7004206 = 7804206 | 8604206 SEFF LA Bush 1
10 | 7004201 7804201 | 8604201 EEFFR Rod Body i
11 | 7004202 | 7804202 | 8604202 2 TR Crank Pin Box 1
12 | 7004203 | 7804203 | 8604203 EFFIZHE Rod Bolt 2
13 | 7004205 | 7804205 | 8604205 AT Crank Pin Bearing 2

sl



2-5 HhEH KA E A CRANK SHAFT&FLYWHEEL ASSEMBLY

170 /178 /186




HEH C%e/Z By CRANK SHAFT&FLYWHEEL ASSEMBLY

Fs #7% Code £ Description BE Qty
tem  47g 178 186 170 178 186 | 170 178 186 | 170 | 178 186
1 | 7005300 | 7805300 | 8605300 B Balance ShaftAssy. | r
2 | 7005007 | 7805007 | 8605007 oAb Balance Shaft 1
3 PJAO507 i A5 Key ABXT 2 o
4 | 7005008 | 7805006 | 8605006 T E Eh i e Blanace Gear 1
5 ZCA6202 ZCAB203 S BatEEaing 2
6202 6203 5202 | 6203
6 | 7005200 | 7805200 | 8605200 = Ml " Crank Shaft Assy |
7 | 7005004 7805004 | 8605004 |  MHEMIERTELE Timing Gear 1
8 PJAC512 TR A5xI2 Key A5X12 2 2 1|
9| — | pnost4 T4 ASx14 Key A5x14 =l 7
10 | 7005201 7805201 | 8605201 i e Crank Shaft 1
1 7005202 takE Plunger y T
12 | 7005009 7805009 | 8605009 T s sl Balance Driving Gear 1 _
13 | ZCAB306 ZCAB307 | ZCAB308 | T L Bdllceaiig 1
| 6306 | 6307 | 6308 6306 | 6307 | 6308
14 PJCO545 PJC0650 i - il 1
05x45 | 0Bx50 C5x45 CBX50
15 | 7005101 7805101 | 8605101 b GlEf i) Fly Wheel(Recoil Start Type) .
16 7005003 8605003 o  Washer 1
17 7005002 8605003 IR e Fly Wheel Nut 1
18 7005001 8605001 R Starter Pulley 1
19 LSBO6012 SEEEE M6x12 Flange Bolt M6x12 3




2-6 [MEPENER CAMSHAFT ASSEMBLY

170 /178 / 186 1

186

170




2-6 EEHHE AL CAMSHAFT ASSEMBLY

Fs 45S Code 2ZFR Description HE Qy
fteml 470 178 186 170 ‘ 178 l 186 | 170 178 | 186 170 | 178 | 186
1 | 7006100 | 7806100 | 8606100 SITHEF RS Valve Rod Assy, 2
Z 7006003 8606003 SR Valve Tappet
3 | 7006002 | 7806002 | 8606002 S TE A S48 Camshatt Timing Gear 1 B
4 PJADSM‘ PJAD412 | PJAO414 | 5 - Lo == 1
_ A5x4 | Adxi2 | Adx14 | ABx14 | Adx12 | Adx14 » I
5 | 7006001 7806001 8606001 it ot Camshaft 1
2-] HEZEG R AR CLEANER ASSEMBLY
Fs S Code EHR Description #HE Qty
ltem| 170 | 178 186 170 178 \ 186 170 | 178 186 170 178 186
1 7007001 8607001 =R Air Cleaner Gasket 1 |
2 | 7007401 | 7807401 | 8607401 HRE Intake Pipe 1
3 7007500 8607500 ?;}.‘EEE‘E‘ ; Air Cleaner Assy 1
4 7007300 | 8607300 iR AR o R Rb T Air Cleaner Case Assy 1
5 LZA0B022 02 5k AMG X 22 Stud AM6x22 1
6 LMBOG & = i LG Flange Nut M6 3
7 7007303 8607303 Bﬁﬁﬁ?i'&@ I Shock Absorber 1 1
8 7007100 8607100 TR Alr Cleaner Element Assy: 1
9 7007101 8607101 R Element Shock Absorber 1
10 LMBOG =l i N6 Flange Nut M6 1 b
11 7007203 8607203 PR E | Shock Absorber T 1
12 7007201 8607301 B E Seal Ring 1
13 7007200 8607200 IR Cover Assy 1 o
14 7007211 8607211 EEEEES Cover Shock Absorber 1 |
15 PDAOG PDAOS - piasit 5 1
6 8 6 8
T2 U Wing Nut
16 LMDO06 LMDO8 —— 1
M6 M8 M6

M8|




2-8 JHAEEEE AL SILENCER ASSEMBLY

178

170

N
on
™

(2)

A LUBE OIL SYSTEM

2

2-9 g

b
=]
—
—
oo
=~
—

13




2-8 HFASEE A SILENCER ASSEMBLY

Fe 5 Code £ Description #E Ay
ltem 170 178 | 186 170 ‘ 178 ‘ 186 | 170 = 178 186 | 170 ‘ 178 ‘ 186

4 | 7008300 | 7808300 = 8608300 e Muffler Assy. 1

- | 7008100 | 7808100 8608100 SR A Cover Assy. 1

3 LSBOB0B SEEIBIENGNE Flange Bolt M6x8 6 10
|4 | 7008200 | 7808200 8608200 e 2R Silencer Assy, 1

5 PDA 08 Mg Washer 8 2

6 TD 08 Fahg Spring Washer 8 2

7 LMA 08 7 Fa 2 EME Nut M8 o

i s e gm e Flange Bolt
8 |LSB0BO12 LSB08D12 . 2
M6x12 N8x12 M6x12 Mex12

2-9 B ARG S A LUBE OIL SYSTEM
ﬁ%_'_-i 2 Code HiR Description HE Qty
ltem 170 178 186 170 | 178 186 170 | 478 | 186 | 170 | 178 | 186

1 LSB0O608& '}f;‘—:i‘.@#% MBx8 Flange Bolt MEx8 3

2 7009003 HHER 1R Qil Pump Cover 1

3  OM34518 ORI 34.5¢1.8 O-ring 34.5x1.8 1

4 | 7009100 | 7809100 ] 3 4 Oil Pump Assy 1

5 7009103 JhhEF Outer Rotator 1

6 7008101 H¥EF Inner Rotator 1

7 | 7009102 8609102 5T R4h Oil Pump Shaft 1

8 | 7009004 7809004 MR EaiE Oil Pump Gear 1

9 XAD3016 & 3x16 Pin 3x16 1
10 | 7009200 7809200 MR e Ol Filter Assy 1

1 0M25024 0ZLEEf B 25%2. 4 O-ring 25x2.4 1

12 7009002_. _'_,..—-""'/ _-—' HLHEERER Filter Cover Gasket 1 e | — 3
13 | 7009001 | _— | _— 13 2 4R Filter Cover 1 _—~ "T_,__,f"
14| LSBOB0OB | | _— |  EZiB4 Nexs Flange Bolt M6x8 o |L— | —|
15 7809005 RS E Intake Pipe : 1
6] |  LABOGO14 SEZ IS Mox14 Flange Bolt M6x14 | 1




2-10 BAHMZESE FUEL TANK&FUEL PIPE ASSEMBLY

170/ 178/ 186




2-10 BEHRRES S FUEL TANK&FUEL PIPE ASSEMBLY

J?F?| 4% Code £ Description HE Qty
ltem 170 178 186 170 | 178 | 186 | 170 ‘ 178 | 186 | 170 | 178 | 186
1 LSB08045 SEEIERE MBx45 Flange Bolt M8x45 1 i
2 7010003 EXIUEERE | UpperStayBolt 1
3 PDAOS T Es Washer 8 1
4 | 7010001 \ 7810001 | 8610001 M L& Upper Stay 1
5 7010002 T Damper 4
6 | 7010013 [5] 360 k-9 Clamp 2
7 7010012 [E e Fuel Oil Return Pipe 1
8 7010200 7810200 | 8610200 TR AR Fuel Tank Assy. BE
9 7010005 ' ST -4 Clamp 2
10 7010008 HEE Fuel Level Pipe 1
11 7010014 Er A Lower Stay E
12 LSB06014 E=H24 M6x14 Flange Bolt M6x14 2
13| LMB06 EZIRE M6 Flange Nut M6 2
14 7010400 AT R AR Fuel Cock Assy. 1
15 oM13218 OFLHHIE 18.2x1.8 O-ring 13.2x1.8 1
16 7010011 i E -+ Clamp 2
17| 7010009 B3l Fuel Pipe 1
18 7010007 . MR Strainer Gasket .
19 | 7010300 | 7810300 | 8610300 SESThE S Filter Strainer Assy. 1
20 | 7010500 7810500 | 8610500 ASEMEEME | Fuel Injection Pipe Assy. 1
21 | 7010201 7810201 | 8610201 AR Fuel Tank 1
22 7010004 ' POmEA Fuel Filter 1
23 | 7010100 P e Tank Cap Assy. 1
24 7010016 g Seal Washer 1
25 LSB12012 SEZ884e M12¢12 | Flange Bolt M12x12 1
26 |__,_(-_-"""_/.’i__,...----""""’l 8610017 HER RS Fuel Injection Pipe Damper| -~ i ./_,f-/" 1




170 /178 / 186

Type:F/IFP

Type:SD Type:FG




2-11 RIERIRMNZRLGE GOVERNORECONTROL SYSTEM(FG)

'F_j'i éﬁ'-'?— 7 Code | £ Description | HE Qly
lem 170 178 8 | 186 170 178 | 186 | 170 [ 178 | 188 | 170 | 178 | 186
TYPE FIFP

1_ - 7011300 . Il R TR - Control Lever Assy, ‘ 1 Oa

2 7011303 | B FIR ' Control Lever 1 o

3| 7011302 sk I_F‘uIILeverEd_ |_ LE R

4 N 7011304 ‘ j%\iﬁ% | Bracket T -

5 7011301 FH | Handle 1

6|  LSBos014 _‘—if%m;ﬂ%ul Flange Bolt M6x14 1 ]
SO ﬁ}s@ . i‘  EZIBISNG.20 ‘ Flange BoltMsxzoﬂ 1 i

8 LMADB 7SRNG Nut M6 | 2

8 vomes | umame ~ PullBolt | 1

0| - 7011306 Eﬁﬁﬂ?ﬂ | Speed Limit Screw | 1

1 7011006 I _ EMa#gEn | RemSping [ 3
12 | ?011005 Elfsrans | | Return Spring 1 | 1

~__ TYPE: sD L i

I| 7011500  BYFHWEAGE | Control Lever Assy, =

2. - 7011501 T T | Tension Spring - I T
7 S S S T S——
4 7011503 1~$¥$ﬁ Stop Handle 1

B o —‘— mg ‘_ " Block | 1 N
S S S T ———
7 LsBosoi4 _‘_ _ RZWB4eN6x14 | Flange Bolt Méx14 2 B
8|  7oti006 | (B3 1] Return Spring 1T el |
9 LSB06022  EZIREN6x22 | Flange Bolt M6x22 1

TYPE. FG S - _

1_ o —?M{]O_ _?;"é,},EﬁéEﬁ wE mtromue@y. 2 —1 T
£2 7011401  Fis | lewrehar o R
(o otz | emen | leewee |
4 7011006 Bl s 11 ‘ Retum Spring 1T r Ry =l
5| 7011306 | sewmams | Speed Limit Screw 1

6, LmAE T = —‘ Nut M6 ‘ 1 ]
7| _ LsBoe014 j N _ FlangeBoltMex14 | 1 0
8 | LsBOGO30 0 ‘ Flange BoltM6x30 | 1

9_‘ _ LMA10125 j AABENI0x. 25 ‘—Nurm1oﬁ5 — 1

o] o T wmk | Sowswpecow | 1
1, 7011405 _i He AR SCompessisging. IO T g
12 B el RN S T S [ S e D
13 ‘ 7011403 # 1R Y FAF F Control Handle 1
14 7011006 | 8611006 | _WE#ME | Governor Spring 4
1_5_'—_ Sl M“L - _ﬂ»_ EEATA Governor Lever L
16 . Jomoes *I*Hﬂiiﬂ#r_ _‘ _LeverWashar w0
g%_ _ YFOB1405 _’__ hE18x14x5 | Oil Seal 8x14x5 —
18 _XA03022 a2 | Pnax22 | 5
19 7011102 T *m&m T _ Lever Shatt N
20 | 7011601 | 7811601 j_ssmsow &Y | leverFok | 1 |
_ﬁmm_{ 7811004 | i%iﬁf?ﬁﬁ ‘ Tappet T
2| 7011001 _‘_ iE _ Fly Block ‘ 2
23 | 7011002 Tk Fly Block Pin | 2




9-12 MEHZR S AL FUEL INJECTION PUMP ASSEMBLY

170/ 178 /186

2-13 WEHSEE Y FUEL NOZZLE ASSEMBLY

170 /178 / 186

waddess



2-12 WEiHZR A FUEL INJECTION PUMP ASSEMBLY

5 Code £ Description #HEQy
170 78 | 188 170 | 178 | 185 170 ‘ 178 ‘ 186 | 170 | 178 | 186
1 7012000 | 8612000 e Fuel Pump Assy. 1 |
2 7012006 L} Ik ) 5 Delivery Holder 1
3 7012008 L B 55 Delivery Spring 1
4 7012009 HH 3 i) o s Delivery Gasket 1
5 7012201 S Delivery Vale 1 N
6 7012202 5 ) Delivery Seat 1
7 7012400 SRR Joint 1 -
8 7012005 0% O-ring 1
9 7012101 " 8612101 =ik Pump Body 1 |
10| 7012100 | 8612100 B Plunger 1 L
11 7012013 #hH Shim Set $25 When Necessary
12| XA02006 8 246 Pin 2x6 2 I
13 7012011 RIREER Packing 1
14 7012300 MEEH ERIRES Control Lever Assy. 1 }
15 © 7012004 ML Snap Ring 1
16 XA03008 8 3x8 Pin 3x8 1 i
17 7012012 AR Spring Seat 2
18 7012016 AR Pump Spring 1
19 7012015 AT Spring Seat 1
20 7012014 | it Tappet 1 J
2-13 WEIMEEE L FUEL NOZZIE ASSEMBLY
Fs #S Code | TR Description #E Qty
ltem| 170 178 186 170 | 178 | 186 | 170 | 178 | 186 | 170 | 178 | 186
N 7013000 8613000 TBE M 22 Fuel Nozzle Assy. J 1
2 7013200 It E R ER Nozzle Holder Assy. 1
3 7013007 HE Shim Pack $252 When Necessary
4 7013006 VR Nozzle Spring 1
5 7013005 Eﬁl Spring Retainer 1 ]
6 | 7013003 o ] Stop Plate 1
7 | 7013004 pbe Pin 2 il
g | 7013100 8613100 | T M 13 Nozzle Valve 1
9 | 7013002 U e S | Nozzle Case Nut 1 |
10 | 7013008 i Y Pin 1 o

seddes




2-14 FHEENE L RECOIL STARTER ASSEMBLY

170 /178 / 186

7-15 EXEE A COOLING DEVICE ASSEMBLY

170/ 178 / 186

R
a‘:&aﬁ_:a:



9-14 FEHEFNEMR RECOIL STARTER ASSEMBLY
] = i
=1 475 Code AR Description HE Qty
|
Item| 170 178 188 170 | 178 186 170 178 186 | 170 | 178 | 186
1 | 7014000 | 7814000 | 8614000 FIrEL R Recoil Starter Assy. 1
e 1 Flange Nut
2 LSB06 LSB08 g . 1
M6 | we M6 M8
3 7014003 EEiESR Friction Washer 1
4 7014006 EEiE A Friction Plate 1
5 7014004 8614004 wewlNER Ratchet Plate 1
6 7014005 HEEEE Return Spring 1
7 7014002 [E HARE Push Spring 1
8 7014001 BT Ratchet Plate 2
g | 7014012 7814012 | 8614012 FuE K=y Reel 1
10 7814009 8614009 LaEoEE Spiral Spring 1
1 7014007 by o Starter Handle 1
12 7014100 \ 7814100 8614100 Fh IR Case Assy. 1
13 7014008 8614008 e G _ Starter Rope 1
14 LSB0B08 SEZ NGRS | Flange Bolt M6x8 4
2-15 B =R A COOLING DEVICE ASSEMBLY
== = _
Fe %S Code EFR Description HE Oty
[tem, ‘ . ‘
170 ‘ 178 186 170 178 186 170 | 178 186 170 | 178 186
1 | 7017003 | 7817003 @ 8617003 R Shock Absorber Seat 1
2 | 7017100 7817100 ‘ 8617100 SREREY Fan Case Welded Assy. 1
3 7017002 WEE Shock Absorber Seat 5 | 4
4 7017003 #E10x10 Collar 5 4
5 PDBOB JoEE 6 Washer 6 5 4
6 LSA0BD22 12N 22 Bolt M6x22 4 5 4




2-16 BB LBV EG STARTER & GENERATOR ASSEMBLY

170 /178 / 186




2-16 FBENHL R K HBEHLE L STARTER & GENERATOR ASSEMBLY

FE #S Code Efh . Deseription #HE Qty
ltem| 170 178 186 170 ‘ 178 ‘ 186 | 170 | 178 | 186 | 170 | 178 | 186
1 - 70161_00 TR E A AL Fly Wheel Geﬁ.erator 1
2 | L SA06020 7 IR MG 20 Bolt M6x20 3
3 | LDB0B0O12  RSkESTNGx12 Screw M6x12 3
4 LSB06012 S MBI NGx 12 Flange Bolt M6x12 3 b |
5 | 7016003 E7 Clamp 1
B 7016004 R ERS Regulator 1
7 7016005 AZER EH Starting Motor 1
8 LSA10035 2= DR KA1 035 Flange Bolt M10x35 2 Tl
9 PDA10 T4 10 Washer 10 2
10 ~ TD10 3 10 Washer 10 2
11| 7016200 7816200 | 8616200 | iiEEEL: (REHAL) | Fly Wheel With Gear 1 o




	STIHL SP450
	20111014093718_73451



